15062 PARTS LIST
VOLANT AIR INTAKE SYSTEM 1 | VOLANT FILTER BOX 1 | 4" X 3" SLEEVE 1 | 1/2* X 17% BREATHER HOSE
PART NIMO.: 15062 1 | VOLANT FILTER BOX ADAPTER | 4 | 1/4’-20 BOLTS 1 | MAF SENOSR GASKET
INSTALLATION INSTRUCTIONS 1 | VOLANT AIR DUCT 6 | 1/4° WASHERS 2 | SS 4MM X 10 MM BOLTS
1 | RAM FILTER W/CLAMP 3 | 1/4% LOCK WASHERS
WWW.VOLANT.COM 2 | %064 CLAMPS 1| 1/4* NUT
TECH SUPPIORT: (909) 4/76—-7225 | 2| #o072 cLamps 2 | 1/4"-20 NYLON LOCK NUTS
1| 4 172" X 3* HUMP HOSE 1 | 1/2* NPT STRAIGHT FITTINGS
#072 #072
Lo ar o VOLANT FILTER BOX
SIDE VIEW VOLANT #_._cﬂ_m _._V_mmm w

l\lu_r||||-_J_

e X 17¢ AIR DUCT 0 - -
BREATHER HOSE I
s il
o=l g ]
1] \ I_”_|
%m.( I PREEXISTING

/
VOLANT FILTER MOUNTING STUD
BOX ADAPTER

— ~

h N
THROTTLE L 7 1/4-20 BOLT N\
BODY 174" WASHER \
7 7 / VOLANT BRACKET
4064 172 NPT STRAIGHT FITTINGS VOLANT FILTER BOX \
(oYY L E— _ 1/4" WASHER _
— 1/4* LOCK WASHER
4 X 3 F> 0 \an| i 14 Nt |
SLEEVE / Ny /
4064 [ | I /
om————
cae O / PREEXISTING %

4 1/2" X 3' I~ N\ MOUNTING STUD .~
~ ~
172" X 17 HUMP HOSE = _ — _
BREATHER HOSE n*_ﬁuopqzm_u nﬂﬂuzmt
] =l el -7
_ g — ..........

MAF SENSOR =—

GASKET =l ----C--C”C
zh%nm_._”“__qm_um @ 1/4*-20 BOLTS
TOP VIEW e— @ 174" WASHERS
@ 4 MM X 10 MM [ ] @ 1/4* WASHERS
STAINLESS STEEL BOLTS 41 RAM FILTER

(2> 1/4" LOCK WASHERS

(2 1/4’-20 NYLON LOCK NUTS W/CLAMP



